CONCENTRATED LOAD TEST

Lot No. : 2010337 Test Date : 2020-10-08

Panel sample : P-E4AN(10kN) Temp./Hum. :21°C, 40%

Panel type : Bperforated Test speed : 5mm/min

Dimension(mm) : 600X600Xt50 Test strandard : CISCA

Test Point : CENTER Tested by : DK You
4500 : : . : . : . . :

LoADIkafl | A — L A S S — N R S B

4050 : : ' ‘

3600

3150

2700

2250

1800

1350

900

450

0
0.000 1.200 2.400 3600 4.800 6.000 7.200 8.400 9.600 10.800 12.000
DISP [mm]
TEST RESULT

No SQUARE WEIGHT MAX. STR. MAX STRE. CON. LOAD | MAX. LOAD DEFLECTION LOAD

' [mm?] [Kgl [mm] [Kgf/mm2] | [Kgf/2.0mm] [Kef] [Kgf/1.0mm] | [Kgf/3.0mm]
C1 1963.5 9.93 1.99 1,365 3,908
C2 1963.5 11.091 2.052 1,310 4,030
Cc3 1963.5 10.996 2.009 1,417 3,944

TEST CONFIRMED BY :
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